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PREFACE
Thank you for your purchase of the now industry standard for scrubbers. PowerBoss takes great 
pride in offering the most dependable, reliable and best value in industrial power sweepers and 
sweeper / scrubbers. We set the standard.

Our Publishing Department would like to hear from you. If you see any errors, omissions or 
something that needs clarification in this Spare Parts Catalog please let us know. We are working 
hard toward perfection in our corner of the process to bring you the best you can buy. Please copy 
the form below, fill out and comment on how you found our catalog.

Thank you.

*Name______________________________________________________________________

*Title: ______________________________________________________________________

*Company Name: _____________________________________________________________

*Address: ____________________________________________________________________

*Country: ____________________________________________________________________

Type of equipment or model number: ______________________________________________

Comments:

*Information is optional.
  Please return to:
	    Manager, Publishing Department, International
	    PowerBoss, Inc.
	    175 Anderson Street
	    Aberdeen, North Carolina  28315  USA

Phone   (800) 982-7141 Toll Free
              (910) 944-2105 Local
E-Mail - techsupport@powerboss.com

PREFACE
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This is the Spare Parts Catalog for the PowerBoss Admiral 38C Scrubber.  
We believe this machine will provide excellent service for many years. 
However, the best results will be obtained if:
•  The machine is operated with reasonable care.
•  The machine is maintained regularly per the maintenance schedule provided in the User Manual.
•  The machine is maintained with PowerBoss Inc. supplied or equivalent parts.

All right side and left side references to the machine are determined by facing the direction of for-
ward travel.  Some hardware considered to be common or locally available has been omitted from 
the parts section to make this manual clear.  Be sure to use equivalent hardware when replacement 
becomes necessary.

The Model and Serial Number of your machine is shown on the I.D. name plate. This information is 
needed when contacting Technical Support or when ordering parts. The I.D. plate is  mounted on 
the console left of the operator on the lower portion of the glove compartment door.  

                                     Example I.D Plate;

Parts may be ordered by phone,fax or e-mail from any PowerBoss parts and service center. Before 
ordering parts or supplies, be sure to have your machine model number and serial number handy.  
For your convenience Fill out the data block below for future reference. 

MACHINE DATA
Fill out at installation

 Serial Number: ___________________________________
Engine Serial Number:  ____________________________

 Sales Rep.: ______________________________________
Date of Install:  ___________________________________

All information contained in this catalog is current at the time of printing However, PowerBoss re-
serves the right to make changes at any time without notice.

©2010, PowerBoss, Inc., Printed in USA

PREFACE
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TECHNICAL SPECIFICATIONS
Model	 Admiral 38C Scrubber
Model No.	 ADM38C

DIMENSIONS & WEIGHT
Length w/squeegee . . . . . . . . .         85 inch (215 cm)
Width w/squeegee . . . . . . . . . 50 inch (126 cm)
Height  . . . . . . . . . . . . . . . . . . .                   55 inch (140 cm)
Height w/ overhead guard  . . .   79 inch (200 cm)
weight empty wo/battery . . . . .     1,579 lbs. (716 kg)
weight filled w/battery  . . . . . . .       3,210 lbs. (1,456 kg)

OTHER SPECIFICATIONS
Max. Climbing ability . . . . . . . .        16%
Travel speed . . . . . . . . . . . . . .              5.28 mph (8.5 km/h)
Working speed . . . . . . . . . . . . .            5.1 mph (8.2 km/h)
Rated Voltage . . . . . . . . . . . . .             36 volt
Total rated power . . . . . . . . . . 4.37 kW

SCRUBBING SYSTEM
Productivity (theoretically)  . . .   83,958 sq. ft. (7,800 m2)
Working width  . . . . . . . . . . . . .             37.8 inch (96 cm)
Tank Principle  . . . . . . . . . . . . .             solid wall
Fresh Water tank capacity . . . 48.87 gallons (185 liter)
Recovery tank capacity  . . . . . 48.87 gallons (185 liter)
Rated power suction motor . . .   1,270 W
Number of brushes . . . . . . . . .         2
Brush diameter  . . . . . . . . . . . .            5.24 inch (13.3 cm)
Brush rotation speed  . . . . . . . 900 rpm
Rated power brush motor  . . . .    2 x 850 W

TECHNICAL SPECIFICATIONS
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COVERING (L.H.)

PARTS BREAKDOWN
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COVERING (L.H.)
ITEM PART NO. REQ'D DESCRIPTION

1 00053090 9 HEXAGON SCREW M8X20-8.8 A2G
2 00135120 4 WASHER 6,4-140HV-ST A3G 
3 XXXXXXXX 1 NO PART-NO. TIL YET 96126834 
4 01070970 2 STAY
5 XXXXXXXX 1 NO PART-NO. TIL YET 96127170
6 00109720 1 SCREW VIS D M8X18-ST  DUO-TAPTITE
7 00042900 20 WASHER 8,4-140HV-ST A3G
8 00074260 12 HEX.BOLT M8X60-8.8 A2G
9 00975110 2 BUSHING

10 00051510 6 HEXAGON NUT M8-8 A2G
11 00155070 4 CYLINDER PIN
12 00975100 1 HINGE R.H.
13 00536320 11 HEX.BOLT M8X14-8.8 A2G
14 XXXXXXXX 1 NO PART-NO. TIL YET 96128848
15 00681570 1000MM EDGE PROTECTION
16 XXXXXXXX 1 NO PART-NO. TIL YET 96126909
17 00975120 1 BOLT LOCK
18 00975170 1 KEY
19 00461460 160MM EDGE PROTECTION
20 00752350 220MM EDGE PROTECTION
21 XXXXXXXX 1 NO PART-NO. TIL YET 90569617
22 00053080 1 HEXAGON SCREW M8X16 8.8 A2G
23 00980050 1 LINKS SIDE DOOR LEFT
24 00980740 1 PLATE
25 00980770 1 PLATE
26 00053100 2 HEXAGON SCREW M8X25-8.8 A2G
27 00035220 1 PLATE
28 00959220 3 SCREW M5X12-ST A2G TORX
29 00053720 2 WASHER A5,3-140HV-ST A2G
30 00975090 1 ANGLE
31 00053750 6 WASHER A8,4-140HV-ST A2G
32 00527690 4 ANGLE JOINT
33 00159800 2 GAS SPRING
34 00980790 1 PLATE
35 00980810 1 ANGLE
36 00980010 1 LINKS DOOR LEFT
37 00980030 1 DOOR RIGHT
38 00102290 1 BOLT

PARTS BREAKDOWN
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PARTS BREAKDOWN

COVERING (L.H.)
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COVERING (L.H.)
ITEM PART NO. REQ'D DESCRIPTION

40 00045540 2 CYLINDER HEAD SCREW M8X20-10.9 A2G
41 00740080 9 WASHER RONDELLE
42 00752350 340MM EDGE PROTECTION
43 00053730 4 WASHER A6,4-140HV-ST A2G
44 00980560 1 BOTTOM PLATE
45 00053020 1 HEXAGON SCREW M6X20-8.8 A2G
46 00980610 1 FLOOR MAT
47 00975140 1 STEP PLATE
48 00551140 3 TAPPING SCREW ST4,8X13-B A2G
49 00975150 2 ROLLER
50 XXXXXXXX 2 NO PART-NO. TIL YET 90578691
51 00695730 1 HOLDER SUPPORT
52 00023640 1 CABLE CLIP
53 01177820 1 BLIND RIVET
54 00959640 1 BOLT

PARTS BREAKDOWN
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FRONT WHEEL DRIVE

PARTS BREAKDOWN
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FRONT WHEEL DRIVE
ITEM PART NO. REQ'D DESCRIPTION

1 01054120 1 PLUG
2 00051500 6 HEXAGON NUT M10-6 A2G
3 00740290 6 DETENT EDGED WASHER SKM-10
4 01054110 1 FLANGE
5 00155830 6 HEXAGON SCREW M12X35-10.9 A3G
6 00053430 6 LOCK WASHER A12-MP-VERZ.,W-CH
7 00053170 6 HEXAGON SCREW M10X40-8.8 A3G
8 XXXXXXXX 1 NO PART-NO. TIL YET 90569872
9 00740070 1 SLOTTED NUT M16X1,5-14H A3G

10 00139930 1 COTTER PIN 4X32-ST A3G
11 00851420 1 WASHER
12 01054100 1 CONE ROLLER BEARING
13 01052100 1 CONE ROLLER BEARING
14 01052110 1 RING
15 01052090 1 WASHER
16 03009280 1 SUPPORT
17 00871420 4 HEX.BOLT M10X30-10.9 A3G
18 00870090 4 DETENT EDGED WASHER SKS-10-8.8
19 00130250 2 PIPE CLAMP RSGU1.12/15 A2G
20 00023400 2 CYLINDER HEAD SCREW M5X40-8.8 A2G
21 00051510 4 HEXAGON NUT M8-8 A2G
22 00053750 4 WASHER A8,4-140HV-ST A2G
23 01132160 4 CLAMPING
24 01132150 4 COVER PLATE
25 01073550 2 HEX.BOLT M8X55-8.8 A2G
26 01131790 2 BUSHING
27 01178610 1 WHEEL HUB GEAR
28 03502210 1 MOUNTING TOOL SET

PARTS BREAKDOWN
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STEERING

PARTS BREAKDOWN
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STEERING
ITEM PART NO. REQ'D DESCRIPTION

1 00251100 1 STEERING WHEEL
2 00075290 1 TOOTHED WASHER A16,5 A3G
3 00074350 1 HEX. NUT M16X1,5-17H A3G
4 00980760 1 SHAFT
5 00153600 1 WOODRUFF KEY 5X7.5-ST50
6 00554400 2 O-RING OIL RESISTANT
7 00523630 2 BUSHING
8 00042900 5 WASHER 8,4-140HV-ST A3G
9 00974330 1 SLEEVE

10 00053260 1 HEX.BOLT M8X50-8.8 A2G
11 00980750 1 PIPE

12 00492520 1 SHAFT

13 00053100 2 HEXAGON SCREW M8X25-8.8 A2G

14 00911360 1 ROLLER CHAIN

15 00051510 7 HEXAGON NUT M8-8 A2G

16 00975420 1 SHAFT

17 00537280 3 SECTION

18 00521170 1 CHAIN WHEEL

19 00153010 2 FEATHER KEY

20 00975440 1 SHAFT

21 00046250 2 DEEP GROOVE BALL BEARING

22 00154440 2 RETAINING RING

23 00028840 1 BUSHING

24 00980720 1 PLATE

25 00975450 1 CHAIN WHEEL

26 00911340 1 ROLLER CHAIN

27 00538360 2 DEEP GROOVE BALL BEARING ROULEMENT

28 00101660 2 RETAINING RING

29 01177590 1 PIPE

30 00053750 12 WASHER A8,4-140HV-ST A2G

31 00053110 6 HEXAGON SCREW M8X30-8.8 A2G

32 01177600 1 CAP

PARTS BREAKDOWN
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SERVICE BRAKE - ACCELERATOR PEDAL

PARTS BREAKDOWN
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SERVICE BRAKE - ACCELERATOR PEDAL
ITEM PART NO. REQ'D DESCRIPTION

1 00270950 1 RETAINER
2 00270930 1 PEDAL
3 00053750 20 WASHER A8,4-140HV-ST A2G
4 00051510 16 HEXAGON NUT M8-8 A2G
5 00053110 7 HEXAGON SCREW M8X30-8.8 A2G
6 01223150 2 COUNTERSUNK SCREW M8X30
7 00538790 1 THRUST WASHER
8 00134780 2 WASHER
9 00046560 6 DU-DRYING SOCKET

10 00100480 2 LEVER
11 00974420 1 PIPE
12 00101510 3 EYE BOLT
13 00053330 7 HEXAGON NUT M6-8 A2G
14 00135120 6 WASHER 6,4-140HV-ST A3G
15 00821160 1 BRAKE CYLINDER
16 00055620 2 TENSION SPRING
17 00100510 1 BOLT
18 01091890 1 DOWEL PIN
19 00974410 2 BRACKET
20 00054860 3 COTTER PIN
21 00974390 1 LEVER
22 00706190 3 CLEVIS PIN
23 00051520 7 HEXAGON NUT M6-6 A2G
24 00975490 1 BOLT
25 00100480 2 LEVER
26 00134780 1 WASHER
27 00961520 1 COTTER PIN
28 00053400 2 LOCK WASHER
29 00974380 1 PEDAL
30 00974350 1 PLATE
31 00974430 1 BOLT
32 00054690 2 HEXAGON SCREW M8X35-8.8 A2G
33 00053020 3 HEXAGON SCREW M6X20-8.8 A2G
34 00053040 3 HEX.BOLT M6X30-8.8 A2G
35 00133830 2 HEX. NUT M4-6 A2G
36 00053710 2 WASHER B4,3-140HV-ST
37 00975500 1 TURN ANGLE
38 00071110 1 THREADED ROD
39 00053730 1 WASHER A6,4-140HV-ST A2G

PARTS BREAKDOWN
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PARTS BREAKDOWN
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SERVICE BRAKE - ACCELERATOR PEDAL
ITEM PART NO. REQ'D DESCRIPTION

40 00975520 1 ANGLE
41 01074840 1 THREAD BASE PLATE
42 00926770 2 SPACER SLEEVE
43 00747400 2 WASHER 3,2-140HV-ST A3G
44 00975530 1 PLATE
45 00109500 2 SCREW M6X45-4.8-H A2G
46 00975510 1 MICRO SWITCH
47 00101580 2 FILLISTER-HEAD SCREW M3X35-A2-70-H
48 00152840 1 DOWEL PIN
49 00975550 1 CARRIER
51 00855580 2 ANGLE JOINT
52 00975540 1 WASHER

PARTS BREAKDOWN
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PARKING BRAKE

PARTS BREAKDOWN
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PARKING BRAKE
ITEM PART NO. REQ'D DESCRIPTION

1 00270930 2 PEDAL
2 00980430 1 ROD
3 00053110 2 HEXAGON SCREW M8X30-8.8 A2G
4 00053750 5 WASHER A8,4-140HV-ST A2G
5 00051510 6 HEXAGON NUT M8-8 A2G
6 00046560 2 DU-DRYING SOCKET
7 00270970 1 LEVER
8 00521210 1 CATCH
9 00057580 1 DOWEL PIN

10 00046720 2 ADJUSTING WASHER 12X18X1
11 00521300 1 CATCH
12 00961520 1 COTTER PIN
13 00134780 1 WASHER 16-ST A3G
14 00270980 1 RETAINER
15 00974370 1 BOLT
16 00509000 2 COUNTERSUNK SCREW M8X35-8.8 A2G
17 00121330 1 TENSION SPRING
18 00054860 1 COTTER PIN
20 00974440 1 CABLE
21 00053350 2 HEXAGON NUT M8-8 A2G
22 00027110 1 FORK
23 00706030 1 BOLT 8X32
24 00521270 2 ROLLER
25 00974400 2 BUSHING
26 00042900 6 WASHER 8,4-140HV-ST A3G
27 00054690 2 HEXAGON SCREW M8X35-8.8 A2G
28 00974340 1 PLATE
29 00974450 1 ANGLE
30 00055620 1 TENSION SPRING
31 00246210 1 BRAKE CABLE
32 00100560 1 BOLT
33 00053040 1 HEX.BOLT M6X30-8.8 A2G
34 00053730 1 WASHER A6,4-140HV-ST A2G
35 00051520 1 HEXAGON NUT M6-6 A2G
36 01073420 1 CLAMP

PARTS BREAKDOWN
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SEAT GROUP
ITEM PART NO. REQ'D DESCRIPTION

1 01071360 1 SEAT
2 00053090 4 HEXAGON SCREW M8X20-8.8 A2G
3 00557600 6 HEX.BOLT M8X70-8.8 A2G
4 00053750 14 WASHER A8,4-140HV-ST A2G
5 00131610 2 LENS CAP
6 01177580 1 SEAT PANEL
7 00975110 6 BUSHING
8 00035030 1 SEAT CONSOLE
9 00051510 16 HEXAGON NUT M8-8 A2G

10 00054690 2 HEXAGON SCREW M8X35-8.8 A2G
11 00975180 1 BOLT R.H.
12 00527690 4 ANGLE JOINT
13 00975200 2 GAS SPRING
14 00042900 8 WASHER 8,4-140HV-ST A3G
15 00053080 4 HEXAGON SCREW M8X16 8.8 A2G
16 00959630 2 GRASP
17 00975190 1 BOLT
18 00037010 1 SEAT CONSOLE
19 01073290 1 MICRO SWITCH
20 01177830 2 BUSHING
21 00053110 4 HEXAGON SCREW M8X30-8.8 A2G
22 01177840 2 ANGLE

PARTS BREAKDOWN



 

 PowerBoss, Inc. Copyright 2010
Admiral 38C Scrubber PB# 4100055 Rev.* 08/10Page  24

WIPER - CHASSIS
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WIPER - CHASSIS
ITEM PART NO. REQ'D DESCRIPTION

1 00051520 4 HEXAGON NUT M6-6 A2G
2 00053730 4 WASHER A6,4-140HV-ST A2G
3 00051510 6 HEXAGON NUT M8-8 A2G
4 00053750 6 WASHER A8,4-140HV-ST A2G
5 1 CHASSIS
6 01178900 1 RETAINER L.H. SUPPORT
7 01092910 4 LENS FLANGE SCREW M8X25-10.9 A2G
8 1 WIPER, LH
9 00053100 3 HEXAGON SCREW M8X25-8.8 A2G

10 00135120 4 WASHER 6,4-140HV-ST A3G
11 00053020 4 HEXAGON SCREW M6X20-8.8 A2G
12 00042900 3 WASHER 8,4-140HV-ST A3G
13 1 WIPER, RH
14 01178910 1 RETAINER R.H. SUPPORT

PARTS BREAKDOWN
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CHASSIS
ITEM PART NO. REQ'D DESCRIPTION

1 00035170 1 SUPPORT LEFT
2 00747210 2 LENS CAP
3 00157410 2 HEX.BOLT M10X85-8.8 A3G
4 01177570 2 WASHER
5 00974240 2 SLEEVE
6 00053760 13 WASHER A10,5-140HV-ST A2G
7 00051500 11 HEXAGON NUT M10-6 A2G
8 00053100 14 HEXAGON SCREW M8X25-8.8 A2G
9 00042900 24 WASHER 8,4-140HV-ST A3G

10 00053750 18 WASHER A8,4-140HV-ST A2G
11 00974310 2 BRACKET
12 00051510 21 HEXAGON NUT M8-8 A2G
13 00035150 1 CARRIER
14 00035160 1 SUPPORT RIGHT
15 00980420 1 PROP RIGHT
16 00053110 6 HEXAGON SCREW M8X30-8.8 A2G
17 00035140 1 CARRIER
18 00053010 8 HEX.BOLT M6X16-8.8 A2G
19 00135120 18 WASHER 6,4-140HV-ST A3G
20 00974280 1 HOOD R.H.
21 00053730 8 WASHER A6,4-140HV-ST A2G
22 00051520 14 HEXAGON NUT M6-6 A2G
23 00525910 8 LENS CAP
24 01073230 1 PLATE R.H.,
25 00035120 1 FRAME
26 00053160 4 HEXAGON SCREW M10X30-8.8 A3G
27 00974270 1 HOOD L.H.
28 00109720 4 SCREW M8X18-ST DUO-TAPTITE
29 00974300 4 SPACER PIECE
30 00974220 4 WASHER
31 00053360 4 HEXAGON NUT M10-8 A3G
32 00051550 4 HEX.BOLT M10X65-8.8 A3G
33 00021310 8 COUNTERSUNK SCREW M6X20-4.8-H A2G
34 00522530 2 HINGE
35 00035110 1 CARRIER
36 00053040 2 HEX.BOLT M6X30-8.8 A2G
37 00078200 1 CAB LOCK R.H.
38 00551160 2 SCREW M6X25-4.8-H A2G
39 00877070 1 BOLT

PARTS BREAKDOWN
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CHASSIS
ITEM PART NO. REQ'D DESCRIPTION

40 00557600 1 HEX.BOLT M8X70-8.8 A2G
41 00974250 1 SPACER
42 00974260 1 ROLLER
43 00035130 1 SPAR FRAME
44 00035100 1 CHASSIS
45 00980440 1 PROP LEFT
46 00906060 4 DRAIN PLUG
47 01070570 2 RUBBER GASKET
49 00053330 2 HEXAGON NUT M6-8 A2G
50 00161240 800MM EDGE PROTECTION
51 01070330 1 MODIFICATION KIT CHASSIS HKM 1
52 01073240 1 PLATE L.H.,
53 00865630 1000MM SEALING TAPE
54 00053030 4 HEXAGON SCREW M6X25-8.8 A2G
55 00053400 4 LOCK WASHER
56 00952720 4 WASHER
57 00952730 4 PRESSURE SPRING
58 00952710 4 BOLT
59 00900390 4 CYLINDER PIN
60 00131610 2 LENS CAP
61 00053080 2 HEXAGON SCREW M8X16 8.8 A2G

PARTS BREAKDOWN
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WIPER, LH
ITEM PART NO. REQ'D DESCRIPTION

1 00902300 1 DRAIN PLUG
2 00101470 1 WING NUT M8
3 00042900 1 WASHER 8,4-140HV-ST A3G
4 01074240 1 CAP
5 00053730 2 WASHER A6,4-140HV-ST A2G
6 00136910 1 CYLINDER HEAD SCREW M6X16-8.8 A2G
7 00053760 8 WASHER A10,5-140HV-ST A2G
8 01074220 1 CATCH
9 01074210 1 BUSHING

10 00053310 1 HEXAGON SCREW M10X25 8.8 A3G
11 01074260 1 TIGHTENING STRAP
12 01074250 1 RUBBER STRAP
13 01073910 4 FITTING SCREW
14 01073860 8 SLIDE BEARING
15 01073870 2 LEVER
16 01178920 1 SQUEEGEE L.H.
17 01178930 1 SWIVEL ARM
18 01178940 1 RETAINER L.H. SUPPORT

19 01178950 1 ANGLE L.H.
20 00053750 2 WASHER A8,4-140HV-ST A2G
21 00053090 2 HEXAGON SCREW M8X20-8.8 A2G
22 00051500 5 HEXAGON NUT M10-6 A2G
23 00051520 1 HEXAGON NUT M6-6 A2G

PARTS BREAKDOWN
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WIPER, RH
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WIPER, RH
ITEM PART NO. REQ'D DESCRIPTION

1 01178960 1 RETAINER R.H. SUPPORT
2 01178970 1 ANGLE R.H.
3 00053750 2 WASHER A8,4-140HV-ST A2G
4 00053090 2 HEXAGON SCREW M8X20-8.8
5 00053760 8 WASHER A10,5-140HV-ST A2G
6 01178980 1 SWIVEL ARM R.H.
7 00051500 5 HEXAGON NUT M10-6 A2G
8 01073870 2 LEVER
9 01073860 8 SLIDE BEARING

10 01073910 4 FITTING SCREW
11 01074260 1 TIGHTENING STRAP
12 01074250 1 RUBBER STRAP
13 00053310 1 HEXAGON SCREW M10X25 8.8 A3G
14 01074210 1 BUSHING
15 01074220 1 CATCH
16 00136910 1 CYLINDER HEAD SCREW M6X16-8.8 A2G
17 00053730 2 WASHER A6,4-140HV-ST A2G
18 00042900 1 WASHER 8,4-140HV-ST A3G

19 00101470 1 WING NUT M8
20 00902300 1 DRAIN PLUG
21 01074240 1 CAP
22 00051520 1 HEXAGON NUT M6-6 A2G
23 01178990 1 SQUEEGEE R.H.

PARTS BREAKDOWN
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BRUSH LIFTING
ITEM PART NO. REQ'D DESCRIPTION

1 00972140 2 ROLLER
2 01178540 2 PULL ROPE
3 00851590 4 BOLT 6X24 A2G
4 00851570 4 FORK YOKE
5 00051510 1 HEXAGON NUT M8-8 A2G
6 00042900 1 WASHER 8,4-140HV-ST A3G
7 00975470 2 BUSHING
8 01178640 1 CYL. COMPRESSION SPRING
9 00980730 1 PIPE

10 00975460 1 THREADED ROD
11 00151400 1 BOLT 8X16 A2G
12 00151440 1 FORK YOKE
13 00975220 1 BOLT
14 00959220 5 SCREW M5X12-ST A2G TORX
15 00975250 1 PIPE
16 00139930 1 COTTER PIN
17 00980640 1 ANGLE
18 00975230 2 BOLT
19 00650110 1 LIFTING SPINDLE
20 00962620 1 CLAMP
21 00057990 1 ANGLE PLATE
22 00053330 4 HEXAGON NUT M6-8 A2G
23 00053770 1 WASHER A13-140HV-ST A2G
24 00022090 2 DU-DRYING SOCKET
25 01178650 1 TENSION SPRING

PARTS BREAKDOWN
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CYLINDRICAL BRUSH DRIVE AGGREGATE
ITEM PART NO. REQ'D DESCRIPTION

1 XXXXXXXX 2 NO PART-NO. TIL YET 90577529
2 00051520 4 HEXAGON NUT M6-6 A2G
3 00053730 4 WASHER A6,4-140HV-ST A2G
4 01174700 4 LENS FLANGE SCREW M6X20-A2
5 00101440 2 HINGED JOINT
6 00053780 4 WASHER A15-140HV-ST A2G
7 00044420 4 HEX. NUT M14X1,5-6 A3G
8 00522370 2 HINGED JOINT
9 00053740 2 HEXAGON NUT M14X1,5-17H A3G

10 XXXXXXXX 2 NO PART-NO. TIL YET 90568940
11 00101480 2 HEX. NUT M14X1,5LH-17H A3G
12 XXXXXXXX 1 NO PART-NO. TIL YET 96126396 SCHMUTZBEHÄLTER
13 01073910 4 FITTING SCREW
14 01073860 8 SLIDE BEARING
15 XXXXXXXX 1 NO PART-NO. TIL YET 96125083
16 01140500 2 WASHER A10,5-14HV-A2
17 01019660 2 HEXAGON NUT M10-A2-70
18 00051500 2 HEXAGON NUT M10-6 A2G
19 00053760 4 WASHER A10,5-140HV-ST A2G
20 01178670 2 BUSHING
21 XXXXXXXX 1 NO PART-NO. TIL YET 96125075

22
97109060-01 1 CYLINDRICAL BRUSH DRIVE HEAD BASE
97109060-02 1 CYLINDRICAL BRUSH DRIVE, L.H.
97109060-03 1 CYLINDRICAL BRUSH DRIVE, R.H.

23 99789000 1 CYLINDRICAL BRUSH SET 135 SICPA 6.12K180

PARTS BREAKDOWN
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CYLINDRICAL BRUSH DRIVE HEAD BASE

PARTS BREAKDOWN



 

Admiral 38C Scrubber PB# 4100055 Rev.* 08/10                                                          
PowerBoss, Inc. Copyright 2010

Page  39

CYLINDRICAL BRUSH DRIVE HEAD BASE
ITEM PART NO. REQ'D DESCRIPTION

1 XXXXXXXX 2 NO PART-NO. TIL YET
2 00430880 2 FOAM RUBBER, GREY
3 00861740 2 SCREWING IN CONNECTING PIECE
4 00171030 2 HOSE 12X2 PVC-TRANSP.
5 00102150 2 WASHER B6,4-140HV-A2
6 00102140 2 HEXAGON NUT M6-A2-70
7 00748290 2 CLAMP
8 XXXXXXXX 8 NO PART-NO. TIL YET
9 00074300 8 CLAMP A-8-16X 9-W2-2

10 00171030 2 HOSE 12X2 PVC-TRANSP.
11 00171030 1 HOSE 12X2 PVC-TRANSP.
12 01056360 1 CROSS CONNECTOR
13 00171030 1 HOSE 12X2 PVC-TRANSP.
14 XXXXXXXX 1 NO PART-NO. TIL YET 96126040
15 00161240 2 EDGE PROTECTION 10,5X17
16 00161240 1 EDGE PROTECTION 10,5X17
17 01222080 3 LKP2-12,7-PP
18 01072640 3 JET
19 01072630 3 PIPE TUBE
20 00967760 1 CABLE TIE
21 03007630 1 SEALING BAND

PARTS BREAKDOWN
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CYLINDRICAL BRUSH DRIVE, L.H.
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CYLINDRICAL BRUSH DRIVE, L.H.
ITEM PART NO. REQ'D DESCRIPTION

1 00854190 4 HEXAGON SCREW M6X20-A2
2 00854210 5 WASHER 6,4-140HV-A2
3 00022440 1 RETAINING RING
4 01178530 1 TOOTHED BELT PULLEY
5 01178560 1 SCOTT MOTOR 850W 36V
6 00022430 1 FEATHER KEY A5X5X18
7 00127470 1 BUFFER
8 01017640 3 LENS FLANGE SCREW 6KT.M6X16-A2
9 00102150 4 WASHER B6,4-140HV-A2

10 00102140 5 HEXAGON NUT M6-A2-70
11 1 BEARING
12 XXXXXXXX 1 NO PART-NO. TIL YET 90575655
13 XXXXXXXX 1 NO PART-NO. TIL YET 90579954
14 00902270 6 WASHER B5,3-140HV-A4
15 01017660 2 HEX. NUT M5-A2-70
16 01178820 1 FLAT BELT
17 01178630 4 SPACER SCREW
18 XXXXXXXX 1 NO PART-NO. TIL YET 90571373
19 XXXXXXXX 5 NO PART-NO. TIL YET 11127073
20 00550870 1 CYL.COMPRESSION SPRING
21 01178580 1 BUSHING
22 1 SIDE CAP
23 01178570 1 LEVER
24 01072510 1 HEX. NUT
25 01072260 1 FILLISTER-HEAD SCREW M4X14-A2-70-H
26 01073360 1 BUSHING
27 01082530 1 LENS FLANGE SCREW M6X25-A2
28 00101550 1 WASHER B8,4-140HV-A2
29 00971400 1 HEXAGON NUT M8-A4
30 01059530 1 HEXAGON SCREW M8X25-A2-70

PARTS BREAKDOWN
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BEARING

PARTS BREAKDOWN



 

Admiral 38C Scrubber PB# 4100055 Rev.* 08/10                                                          
PowerBoss, Inc. Copyright 2010

Page  43

BEARING
ITEM PART NO. REQ'D DESCRIPTION

1 00022340 1 RETAINING RING
2 01178520 1 TOOTHED BELT PULLEY
3 01078820 2 CIRCLIP
4 01076560 2 GROOVED BALL BEARING
5 01077520 1 BUSHING
6 01178550 1 BEARING SEAT
7 00124220 1 RING
8 01178660 4 STRAIGHT PIN
9 01178480 1 DRIVER

10 01072580 1 FEATHER KEY AB5X5X16-ST50

PARTS BREAKDOWN



 

 PowerBoss, Inc. Copyright 2010
Admiral 38C Scrubber PB# 4100055 Rev.* 08/10Page  44

SIDE CAP
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SIDE CAP
ITEM PART NO. REQ'D DESCRIPTION

1 XXXXXXXX 1 NO PART-NO. TIL YET 90571787
2 XXXXXXXX 1 NO PART-NO. TIL YET 96126057
3 1 COUNTER BEARING PALIER
4 01072520 3 LENS FLANGE SCREW 6KT.M6X10-A2
5 01074320 1 LENS FLANGE SCREW
6 01074330 1 WASHER
7 00902280 1 WASHER 8,4-140HV-A4

PARTS BREAKDOWN
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COUNTER BEARING
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COUNTER BEARING
ITEM PART NO. REQ'D DESCRIPTION

1 01178500 1 Bearing pin
2 01071860 1 Ring
3 01178590 1 Counter bearing
4 XXXXXXXX 1 no part-No. til yet 15282056 O-Ring
5 00705410 1 Deep groove ball bearing
6 00133100 1 Retaining ring
7 00022230 1 Retaining ring

PARTS BREAKDOWN
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CYLINDRICAL BRUSH DRIVE, R.H.
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CYLINDRICAL BRUSH DRIVE, R.H.
ITEM PART NO. REQ'D DESCRIPTION

1 01017660 2 HEX. NUT M5-A2-70
2 00902270 6 WASHER B5,3-140HV-A4
3 01059530 1 HEXAGON SCREW M8X25-A2-70
4 00971400 1 HEXAGON NUT M8-A4
5 00101550 1 WASHER B8,4-140HV-A2
6 XXXXXXXX 5 NO PART-NO. TIL YET 11127073
7 00550870 1 CYL.COMPRESSION SPRING
8 01073360 1 BUSHING
9 01082530 1 LENS FLANGE SCREW M6X25-A2

10 01072260 1 FILLISTER-HEAD SCREW M4X14-A2-70-H
11 01072510 1 HEX. NUT
12 1 SIDE CAP
13 01178570 1 LEVER
14 01178580 1 BUSHING
15 00854210 5 WASHER 6,4-140HV-A2
16 00102140 5 HEXAGON NUT M6-A2-70
17 01178630 4 SPACER SCREW
18 XXXXXXXX 1 NO PART-NO. TIL YET 90571373
19 XXXXXXXX 1 NO PART-NO. TIL YET 16425150
20 XXXXXXXX 1 NO PART-NO. TIL YET 90579954
21 XXXXXXXX 1 NO PART-NO. TIL YET 90575655
22 00102150 4 WASHER B6,4-140HV-A2
23 1 BEARING
24 01017640 3 LENS FLANGE SCREW 6KT.M6X16-A2
25 00127470 1 BUFFER
26 00022430 1 FEATHER KEY A5X5X18
27 01178560 1 SCOTT MOTOR 850W 36V
28 01178530 1 TOOTHED BELT PULLEY
29 00022440 1 RETAINING RING
30 00854190 4 HEXAGON SCREW M6X20-A2

PARTS BREAKDOWN
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HOPPER
ITEM PART NO. REQ'D DESCRIPTION

1 03009140 1 COVER L.H. GREY
2 00980710 2 SEAL JOINT
3 00053140 21 HEX.BOLT M8X100-8.8 A2G
4 00042900 30 WASHER 8,4-140HV-ST A3G
5 00975400 1 ANGLE
6 00504590 4 HEX.BOLT 6 PANS M8X120-8.8 A2G
7 00053750 31 WASHER A8,4-140HV-ST A2G
8 00053150 3 HEX.BOLT M8X110-8.8 A2G
9 00246230 2 PROP

10 03009150 1 COVER R.H. GREY
11 00051510 34 HEXAGON NUT M8-8 A2G
12 00975390 1 ANGLE
13 00980860 1 HANDLE
14 00976180 1 SUPPORT
15 00976200 1 CATCH
16 00104140 1 BUSHING
17 00053760 8 WASHER A10,5-140HV-ST A2G
18 00862520 2 THRUST WASHER
19 00975350 2 PLATE
20 00975410 2 SEAL JOINT
21 01177640 2 BUSHING
22 00102140 5 HEXAGON NUT M6-A2-70
23 01177960 2 O-RING JOINT
24 01070570 2 RUBBER
25 00035080 1 HOSE
26 00035720 2 HOSE
27 00053100 2 HEXAGON SCREW M8X25-8.8 A2G
28 00053730 1 WASHER A6,4-140HV-ST A2G
29 00051520 3 HEXAGON NUT M6-6 A2G
30 00975370 1 ANGLE
31 00054690 2 HEXAGON SCREW M8X35-8.8 A2G
32 00246240 2 PROP
33 00035040 1 FRESH WATER TANK
34 00980700 2 SEAL JOINT
35 01143070 2 SOCKET HEAD SCREW M6X45-8.8 A2G
36 00975360 28 PIPE TUBE
37 01177650 1 ROD
38 00980680 1 SHEET METAL
39 00135120 2 WASHER 6,4-140HV-ST A3G
40 00121740 1 STOP BUFFER

PARTS BREAKDOWN
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HOPPER
ITEM PART NO. REQ'D DESCRIPTION

41 00053290 2 HEXAGON SCREW M6X35-8.8 A2G
42 00862430 2 BUSHING
43 00975380 1 ANGLE
44 FLAP (HOPPER)
45 00959650 1 FLOAT SWITCH INTERRUPTEUR
46 00553690 4 HEX.BOLT M8X18-8.8 A2G
47 00980840 1 HANDLE
48 00976190 1 SUPPORT
49 00035050 1 DIRT WATER TANK
50 00102150 10 WASHER B6,4-140HV-A2
51 00142230 2 COVER
52 00967760 2 CABLE TIE
53 00501430 5 SOCKET HEAD SCREW M6X25-A2
54 00522160 2 HOSE CLAMP
55 01177660 1 WATER LEVEL INDICATOR
56 00035060 1 MEMBRANE WALL
57 01051840 1 FLANGE BRIDE
58 00865630 20MM SEALING TAPE
59 00980690 1 PIPE TUBE
60 00980810 1 ANGLE
61 00980910 1 HANDLE
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FLAP (HOPPER)
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FLAP (HOPPER)
ITEM PART NO. REQ'D DESCRIPTION

1 00101470 1 WING NUT M8
2 00053350 2 HEXAGON NUT M8-8 A2G
3 00053750 4 WASHER A8,4-140HV-ST A2G
4 00902600 1 THREADED BOLT
5 00980820 1 FLAP
6 00976090 1 ANGLE
7 00976100 1 BOLT
8 00975560 1 BOLT
9 00976070 1 SEAL JOINT

10 00053730 4 WASHER A6,4-140HV-ST A2G
11 00051520 4 HEXAGON NUT M6-6 A2G
12 00975600 1 SEAL JOINT
13 00975590 1 BOLT
14 00976110 1 ANGLE
15 00975570 1 PLATE
16 00976080 1 SEAL JOINT
17 00051510 2 HEXAGON NUT M8-8 A2G
18 00557340 4 ADJUSTING WASHER 10X16X0,5
19 00975580 1 HANDLE
20 00133700 1 HEXAGON SCREW M8X40-8.8 A2G
21 00042900 1 WASHER 8,4-140HV-ST A3G
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SQUEEGEE
ITEM PART NO. REQ'D DESCRIPTION

1 00131610 2 LENS CAP
1A 00053260 2 HEX.BOLT M8X50-8.8 A2G
2 00878400 4 WASHER
3 00972170 2 ROLLER
4 00053100 4 HEXAGON SCREW M8X25-8.8 A2G
5 00053750 4 WASHER A8,4-140HV-ST A2G
6 00244970 1 SHEET METAL
7 00853730 14 STAR HANDLE
8 00042900 6 WASHER 8,4-140HV-ST A3G
9 00910140 1 PLATE L.H.

10 00910180 1 PLATE R.H.
11 00051510 6 HEXAGON NUT M8-8 A2G
12 00411600 1 SUPPORTING BORDER
13 00411580 1 SEALING STRIP
14 00035180 1 SQUEGEE
15 00411620 1 SEALING STRIP
16 00244980 1 SHEET METAL
17 00972180 2 SLEEVE
18 01077090 1 SEALING STRIP FRONT,
19 01077100 1 SEALING STRIP REAR,
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LIFTING ASSY FOR SUCTION
ITEM PART NO. REQ'D DESCRIPTION

1 00910170 1 SUPPORT
2 00053780 8 WASHER A15-140HV-ST A2G
3 00044420 8 HEX. NUT M14X1,5-6 A3G
4 00101470 4 WING NUT M8
5 00864080 2 HEX.BOLT M10X75-8.8 A3G
6 00053360 2 HEXAGON NUT M10-8 A3G
7 00471600 2 STEERING ROLLER
8 00051500 2 HEXAGON NUT M10-6 A2G
9 00851570 2 FORK YOKE

10 00851590 2 BOLT 6X24
11 00101440 4 HINGED JOINT
12 00902300 4 DRAIN PLUG
13 00101480 4 HEX. NUT M14X1,5LH-17H A3G
14 00974320 4 THREADED ROD
15 00522370 4 HINGED JOINT
16 00053740 4 HEXAGON NUT M14X1,5-17H A3G
17 00553580 1 COTTER PIN
18 00053730 1 WASHER A6,4-140HV-ST A2G
19 00972140 2 ROLLER
20 00972160 1 ANGLE
21 00959220 3 SCREW M5X12-ST A2G TORX
22 00534540 2 COTTER PIN
23 00053770 2 WASHER A13-140HV-ST A2G
24 00972150 2 PULL OF THE ROPE
25 00053330 2 HEXAGON NUT M6-8 A2G
26 00972120 1 BOLT
27 00972090 1 BOLT
28 00972100 1 PIPE TUBE
29 00650200 1 LIFTING SPINDLE
30 00910160 1 SUPPORT
31 00522290 2 TENSION SPRING
32 00972110 1 BOLT
33 00051490 1 HEXAGON NUT M12-6 A3G
34 00053770 2 WASHER A13-140HV-ST A2G
35 00972130 2 SPREADER TUBE
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LIFTING ASSY FOR SUCTION
ITEM PART NO. REQ'D DESCRIPTION

36 00105390 1 HEX.BOLT M12X90-8.8 A3G
37 00051510 2 HEXAGON NUT M8-8 A2G
38 00042900 2 WASHER 8,4-140HV-ST A3G
39 00053100 2 HEXAGON SCREW M8X25-8.8 A2G
40 00555520 1 WASHER 5,3-140HV-ST A3G
41 00962620 1 CLAMP

PARTS BREAKDOWN



 

 PowerBoss, Inc. Copyright 2010
Admiral 38C Scrubber PB# 4100055 Rev.* 08/10Page  62

REAR WHEEL

PARTS BREAKDOWN



 

Admiral 38C Scrubber PB# 4100055 Rev.* 08/10                                                          
PowerBoss, Inc. Copyright 2010

Page  63

REAR WHEEL
ITEM PART NO. REQ'D DESCRIPTION

1 00854640 8 SPHERICAL COLLAR NUT A14-8 A3G
2 00981620 2 REAR WHEEL
3 00854630 8 WHEEL BOLT
4 00972080 2 COVER
5 00501370 2 COTTER PIN
6 00155180 1 ADJUSTING WASHER 17X24X1
7 00106500 4 DEEP GROOVE BALL BEARING
8 00925650 2 BUSHING
9 00910020 2 BRAKE DRUM

10 00072360 2 SLOTTED NUT M16-17H A3G
11 00851240 2 WASHER
12 00153110 4 RETAINING RING
13 00749080 8 HEX.BOLT M8X30-10.9 A2G
14 00053750 8 WASHER A8,4-140HV-ST A2G
15 00321650 1 BRAKE L.H.
16 00141980 1 BRAKE SHOE L.H.
17 00260010 2 BRAKE SHOE,
18 00525010 4 SEALING COVER
19 00525020 4 ADJUSTING BOLT
20 00525030 2 ADJUSTING KEY
21 00525060 4 PRESSURE SPRING
22 00321680 1 BRAKE R.H.
23 00141950 1 BRAKE SHOE R.H.
24 00972070 2 PLATE
25 00051510 8 HEXAGON NUT M8-8 A2G
26 00109990 2 WHEEL BRAKE CYLINDER
27 00022020 2 TENSION SPRING
28 00966260 2 TENSION SPRING
29 01057130 1 REAR WHEEL L.H. (SKID-PROOF TYPE)
30 01057140 1 REAR WHEEL R.H. (SKID-PROOF TYPE)
31 00072410 4 DOWEL PIN 8X16 A3G

PARTS BREAKDOWN



 

 PowerBoss, Inc. Copyright 2010
Admiral 38C Scrubber PB# 4100055 Rev.* 08/10Page  64

ELECTRICAL EQUIPMENT PART 1 
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ELECTRICAL EQUIPMENT PART 1
ITEM PART NO. REQ'D DESCRIPTION

1 00961490 8 SELF TAPPING SCREW 40X14
2 01177710 1 CONTROL PANEL L.H.
3 00831910 1 HOOD
4 00697630 1 SWITCH
5 00021710 1 KEY SWITCH
6 00521360 2 LUMINOUS PUSH-BUTTON
7 XXXXXXXX 1 NO PART-NO. TIL YET 96126487
8 00733180 4 TAPPING SCREW ST4,8X16-C A2G
9 00695680 3 FILLISTER-HEAD SCREW M3X12-4.8-H A2G

10 00509560 1 FUSE HOLDER
11 00048390 8 DISK WHEEL
12 00051520 22 HEXAGON NUT M6-6 A2G
13 00722210 1 ANGLE BRACKET R.H.
14 00745850 1 SIGNAL TRANSMITTER
15 00722200 1 ANGLE BRACKET L.H.
16 00535110 4 HEX.BOLT M6X45-8.8 A2G
17 00022200 3 HEX. NUT M3-6 A2G
18 00731550 8 FILLISTER-HEAD SCREW M4X16-4.8-H A2G
19 01175790 1 CONTROL MODULE
20 01177110 2 TENSION BAND
21 00109580 4 BRACKET
22 00512440 1 AUXILIARY SUPPLY MODULE
23 00133830 10 HEX. NUT M4-6 A2G
24 00053710 6 WASHER B4,3-140HV-ST A2G
25 00121440 1 FUSE HOLDER
26 00101520 1 FUSE B200/80V
27 00954570 2 FILLISTER-HEAD SCREW M4X20-4.8-H A2G
28 00831900 2 HOOD
29 00752920 1 MODULE
30 00722240 1 CONSOLE R.H.
31 01074110 1 RUBBER CAP
32 00053020 2 HEXAGON SCREW M6X20-8.8 A2G
33 00135120 4 WASHER 6,4-140HV-ST A3G
34 00053980 2 SEAL JOINT
35 00874970 1 FUSE C10A/80V
36 00712220 1 CONTROL PANEL
37 00865630 1400MM SEALING TAPE
38 00521380 2 CONTROL ELEMENT
39 00521390 2 FRONT FRAME BLACK
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ELECTRICAL EQUIPMENT PART 1
ITEM PART NO. REQ'D DESCRIPTION

40 00521410 2 PRESSURE HOOD
41 00745840 4 PRINT PLATE HOLDER
42 00132360 5 LENS HEAD SCREW M4X10-4.8-H A2G
43 00558830 4 SNAP NUT 4,8 A2G
44 00157690 4 ANNULAR PLATE
45 00121150 71 CABLE TIE
46 00967760 10 CABLE TIE
47 01177850 1 BATTERY TRAY
48 00752350 1 EDGE PROTECTION
49 00291390 1 SOCKET
50 00745890 1 SET (2PC.) KEY
51 00053680 5 DISTANCE BOLT
52 00154240 5 LOCK WASHER A4-MP-VERZ.,W-CHR OM.
53 00127470 2 BUFFER
54 00133770 1 PRESS SWITCH
55 00052810 5 HEX. NUT M4-8 A2G
56 00121010 1 CABLE TIE
57 00903180 1 PLASTIC COVER
58 00903170 2 TAB PRISE
59 00722230 1 CONSOLE
60 00521370 1 LUMINOUS PUSH-BUTTON
61 01178600 1 GASKET JOINT
62 01073210 1 IRON SLEEVE
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ELECTRICAL EQUIPMENT PART 2
ITEM PART NO. REQ'D DESCRIPTION

1 00051520 20 HEXAGON NUT M6-6 A2G
2 00053730 24 WASHER A6,4-140HV-ST A2G
3 00540210 1 CHARGING PLUG
4 01177730 1 PLATE
5 00053290 2 HEXAGON SCREW M6X35-8.8 A2G
6 00135120 26 WASHER 6,4-140HV-ST A3G
7 00053020 4 HEXAGON SCREW M6X20-8.8 A2G
8 00974540 1 SUPPORT
9 00975070 1 SUPPORT

10 00748300 1 CLAMP
11 00535110 5 HEX.BOLT M6X45-8.8 A2G
12 00109470 4 TUBE CLAMP
13 00130260 2 TUBE CLAMP
14 00130250 4 PIPE CLAMP
15 00974570 2 ANGLE
16 00152830 2 CLAMP STRIP
17 00050810 1 SIGNAL HORN
18 00974590 1 ANGLE
19 00028680 1 STOP LIGHT SWITCH
20 00731550 2 FILLISTER-HEAD SCREW M4X16-4.8-H A2G
21 00053710 1 WASHER B4,3-140HV-ST A2G
22 00121440 4 FUSE HOLDER
23 00730820 1 ANGLE
24 00133830 4 HEX. NUT M4-6 A2G
25 00053860 2 SPRING WASHER B10 A3G
26 00730830 2 STRAP
27 00083650 1 PLASTIC COVER
28 00083640 1 PLASTIC COVER
29 00956310 1 JUMPER CABLE
30 00956300 1 JUMPER CABLE
31 00903180 1 PLASTIC COVER
32 00967760 10 CABLE TIE
33 00121010 16 CABLE TIE
34 00121150 70 CABLE TIE
35 00927190 2 CONTACT MAKER
36 00044550 4 COUNTERSUNK SCREW M5X20-4.8-H A2G
37 01177740 670MM WIRING CHANNEL
38 00959220 2 SCREW M5X12-ST A2G TORX
39 00903290 1 TUBE CLAMP
40 00027160 4 LENS CAP
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ELECTRICAL EQUIPMENT PART 2
ITEM PART NO. REQ'D DESCRIPTION

41 1 DRIVING CONTROL
42 00127100 4 TOOTHED WASHER 6,4 A3G
43 00959620 4 HEX. NUT M6-MS
44 00051340 4 HEXAGON NUT M5-6 A2G
45 01177750 400MM WIRING CHANNEL
46 00974510 1 BRACKET
47 00961490 1 SELF TAPPING SCREW
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DRIVING CONTROL
ITEM PART NO. REQ'D DESCRIPTION

1 00501420 2 SCREW M4X12ST A2G
2 00121440 1 FUSE HOLDER
3 XXXXXXXX 1 NO PART-NO. TIL YET 96126065
4 00133830 2 HEX. NUT M4-6 A2G
5 00053710 8 WASHER B4,3-140HV-ST A2G
6 00965060 1 SOLENOID
7 00023080 2 HEX.BOLT M4X12-8.8 A2G
8 XXXXXXXX 1 NO PART-NO. TIL YET 90572215
9 XXXXXXXX 1 NO PART-NO. TIL YET 90571845

10 00053730 4 WASHER A6,4-140HV-ST A2G
11 00051520 4 HEXAGON NUT M6-6 A2G
12 01178620 1 DRIVING CONTROL
13 00523520 4 HEX.BOLT M4X16-8.8 A2G
14 00109580 2 BRACKET
15 01177110 1 TENSION BAND
16 01079800 1 HOOD
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LABELLING
ITEM PART NO. REQ'D DESCRIPTION

1 XXXXXXXX 2 NO PART-NO. TIL YET 17205443
2 03008390 1 DECAL POWERBOSS
3 01177770 1 DECAL INSTUCTION MANUEL
4 01074400 1 DECAL CAUSTIC SOLUTION TANK
5 01170060 1 DECAL FOUL WATER
6 01170130 1 DECAL
7 03008010 1 DECAL ADMIRAL SERIES
8 01170140 1 DECAL AUTOCOLLANT
9 01170150 1 DECAL SOLUTION TANK

10 03009170 1 DECAL BATTERY WIRING
11 01131560 1 DECAL PARKING BRAKE

PARTS BREAKDOWN



 

 PowerBoss, Inc. Copyright 2010
Admiral 38C Scrubber PB# 4100055 Rev.* 08/10Page  76

NOTES

	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	



 

Admiral 38C Scrubber PB# 4100055 Rev.* 08/10                                                          
PowerBoss, Inc. Copyright 2010

Page  77

WARRANTY

Revision F 
Effective November 1, 2008 
PowerBoss Made Simple Industrial Limited Warranty 

Minuteman International owner of PowerBoss warrants to the original purchaser/user that the product is free from defects in workmanship and materials 
under normal use. PowerBoss will, at its option, repair or replace without charge, parts that fail under normal use and service when operated and maintained 
in accordance with the applicable operation and instruction manuals. All warranty claims must be submitted through and approved by factory authorized 
repair stations. 

This	warranty	does	not	apply	to	normal	wear,	or	to	items	whose	life	is	dependent	on	their	use	and	care.	Parts	not	manufactured	by	PowerBoss	are	covered	by	and	subject	to	
the	warranties	and/or	guarantees	of	their	manufacturers.	Please	contact	Minuteman	International	for	procedures	in	warranty	claims	against	these	manufacturers.	

Special warning to purchaser -- Use of replacement parts not manufactured by PowerBoss or its designated licensees, will void all warranties expressed or 
implied. A potential health hazard exits without original equipment replacement.  

All warranted items become the sole property of Minuteman International or PowerBoss or its original manufacturer, whichever the case may be. 

PowerBoss disclaims any implied warranty, including the warranty of merchantability and the warranty of fitness for a particular purpose. PowerBoss 
assumes no responsibility for any special, incidental or consequential damages. 

This limited warranty is applicable only in the U.S.A. and Canada, and is extended only to the original user/purchaser of this product. Customers outside the 
U.S.A. and Canada should contact their local distributor for export warranty policies. PowerBoss is not responsible for costs or repairs performed by persons 
other than those specifically authorized by PowerBoss. This warranty does not apply to damage from transportation, alterations by unauthorized persons, 
misuse or abuse of the equipment, use of non-compatible chemicals, or damage to property, or loss of income due to malfunctions of the product. If a 
difficulty develops with this machine, you should contact the dealer from whom it was purchased. 

This warranty gives you specific legal rights, and you may have other rights, which vary from state to state. Some states do not allow the exclusion or 
limitation of special, incidental or consequential damages, or limitations on how long an implied warranty lasts, so the above exclusions and limitations may 
not apply to you.

Travel* Labor Parts Engine Extended Warranty Costs
Walk behinds
Battery sweepers Ninety days One year One year N/A 2 years Parts + Labor (or 2000 Hours) 2%
IC sweepers Ninety days One year One year Through manufacturer 2 years Parts + Labor (or 2000 Hours) 2%
Battery scrubbers Ninety days Two years Three years N/A 3 Years Parts + Labor (or 3000 Hours) 2%

Riders
Battery scrubbers Ninety days Two years Three years/2000 hrs N/A 3 Years Parts + Labor (or 3000 Hours) 2%
IC sweeper/scrubbers Ninety days Six months Two years/2000 hrs Two years/3000 hrs** 2 years Parts + Labor (or 2000 Hours) 3%
IC sweepers Ninety days Six months Four years/3000 hrs Five years/3000 hrs**

Exceptions
Apex series sweeper Ninety days One year One year/1000 hrs One year/1000 hrs** 2 years Parts + Labor (or 2000 Hours) 3%
6X sweeper Ninety days Six months Two years/2000 hrs Two years/2000 hours** 2 years Parts + Labor (or 2000 Hours) 3%

4 Years Parts + 2 Years Labor (or 4000 
Hours) 3%

Tank Bladders Eight years/ no additional labor 
Polypropylene plastic tanks Ten years/ no additional labor 
Batteries 0-3 months full replacement, 4-12 prorated credit 
Chargers  One-year replacement 
Replacement parts  Ninety days  
*Two-hour cap 
**Through engine manufacturer. See section 3 of warranty manual for engine warranty exceptions 
*** Based upon dealer’s certification status 
Extended Warranty MUST be signed up within 30 days of delivery to End User (Dealer has 1Year from Receiving Machine to Sign up extended Warranty) 
Extended Warranty Cost is based on Invoice Price multiplied by the Percentage listed in the Extended Warranty Column 

All above labor and travel reimbursed at 65 or 75% of the published shop rate.



“The Power of Clean”

       PowerBoss,Inc  175 Anderson Street P.O. Box 1227- Aberdeen North Carolina 28315

  Phone: 800-982-7141 - Fax: 1-800-277-7141 Local: 910-944-2105 Fax: 910-944-7409 e-mail:techsupport@powerboss.com

PowerBoss Is A Full Line Manufacturer Of Sweepers and Scrubbers For 
Industrial Facilities.

A Member Of The Hako Group


